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- = Tubos de Acero de México, 5.A.
Tenaris K 2537 Corr. s erocas
Via Xalapa
(81697) Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

06042677 1/4
Date/Dia: (04/12/2006

* Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
092957/01
Manufacture Process / Proceso de fabricacién. Product Type / Tipo de producto, Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones, Steel Grade / Grado de acero, Ends / Extremes. NORMAL BEVEL
API 5L/ASTM AlLO6/ASME SA106/ASTM AS3 B/X42 PSLL . . . . |BISELADO NORMAL
Dimensicns | Dimensiones, Length / Longitud, Quantity / Cantidad. 46 Pcs/pz Mominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS : o ) 15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT ) ) 10.25 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION s i
Specimen condition Specimen dimensions Test Y. 8. U.T.S. Y& ) :
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad / Elongation
Heat N° Sample N*f Ls Type Size Temp. JRG/MM2 KG/MM2 uTs Alargamiento
Colada N° § Muestra N* Tipo Ori Tamafic de
mm ensayo Required/Requerido Required / Requerido Required §% in 2 inches
TMin: Thin: Min % =
Thax: Thlax:
LIVlin: LMin: Max Obt.
"C LMax: LMax: Yo
47950 [559695} B Rec| L 19.00 x 7.50 RT 33.73 51.17 0.66 31.90
47950 |559696f B Rec| L | 18.9%4 x 7.52 RT 32.66 49.80 0.66 32.60
Ls: L tion of the ple / Localizacion de la B: Body / Cuerpo U: Upset [ Recalque Rec: Rectangular / Rectangular
Cyl: Cylindrical / Cilindrica T.5.: Tubular Strip / Segmento Tubular Orl: Orientation / Orientacion L: Longitudinal / Longitudinal
T: Transverse [ Transversal RT: Room Temp { Temp Ambi EUL: Extension Under Load Method UTS: Ultil tensile strength / F
Max: Maximum / Maximo Obt: Obtained / Obtenido Y.S.: Yield Strength / Fluencia LMin: Longitudinal Minimum / Minimo Longitudinal
LMax: Longitudinal Maximum / Maximo Longitudinal TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Maximo Transversal Min: Minimum / Minimo
This is to certify that the products described here in were manufactured, sampled, tested, andfor insy d in d with the specificati and meets the requirements in all respects. This cerlificate is issued by a computerized syslem and it is valid with electronic signature. On the original cerificate the trade-mark green colored
Tenedy is stamped. In casa ihe owner of the orfyinal cenificate wauld release & cop, rmust 2ttest it canformity 12 the original ooe, taking upon himself the raspansibiiity for any unlawtul or not allowed use. Any ion andlor talsification will be sublected 1o the law.
Tis canificate is not & decaration of wigrn ol may i e used a8 @ Geciaralio: of :
Este documentio certifica que los producios descritos aqui 1uercn mar . p o i i de acverdo con la sficacian de ia y satisface los i quesimi . Este certifi 8 amite i un sistemna i vy es valido con firma electrnica.  En el cenificado osdginal el logotipe
Tenaris (verde) estd impreso en ja hoja. En caso de gue el posesdor del cenificado entrague una lotocopia del mismo, deberd garantizar la contormidad con el eriginal, y se hace responsable por cualguisr uso ilegal o indebido. Cualquier alleracisn wo falsificacion serd sujeta a la lay.
Este ceriflicado no es, ni puede ser usada, como wna declaracion de origen. _ DICATI7 040
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Date/Dia:  04/12/2006

Customer /Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacisn de Venta
092957/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipe de producto. Surface / Superlicie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specitication / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions ¢ Dimensiones. Length / Longitud. . Quantity / Cantidad. 46 Pcs/pz : Nominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MT ) 15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA o B
Superficial Hardness / Dureza superficial. | _ o
External/ Extema d .
Heal N* Sample Unit Unidad: BHN
Colada N° § Muestra N° Ls [Req. Min: Req. Max:
Result /Resultado
47950 |559695 B 142
47950 §559696 B 144
Ls: L ion of the ple / Localizacion de la muestra B : Body / Cuerpo U: Upset / Recalque Req: Required / Requerido l_
Min: Minimum / Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N Sample N* mm:m:__._m Test
Colada N° I Muastra N° Ensayo de Aplastamiento
473850 §559695 |GOOD/BUENO
47950 (559696 [GOOD/BUENO
Thit is to certify that the products described here in were manidactured, sampled, tested, andior i in with the referenced and meets the requirements in afl respects. This cerlificate is issued by a computerized system and it is valid with electronic sigrature. On the original cedificate the trade-mark green colored
Tenaris' is stamped. In case the owner of the original cerificate would release a copy of it, he mus! attest its conformity 10 the original one, taking upon himsalf the responsdbility for ary unlawiul or not allowed use. Any alteration andfor wil be subj to the law.
This eesiienie is not e declaration of 6eigin anr mpy it be vaed as o doclaraton of arigin. . . E 3
Este documento cenifica que tos productos deseritas agqul fueron man dos, p o5 yio i H de acuerdo con la. de el ¥ satis ios e imi Este i 58 emite tamme un sisfema i ¥ 5 valido con fimha electronica. - En & certificade onairal e logatipo
Tenaris (verde) estd impreso en la hoja. En caso de que el dal iti que una pia del mismo, deberd garantizar la conformidad con el orginal, y Se hace respansable por cualquier uso ilegal o indebide. Cualguier alteracion yio falsiicacion serd sujeta a la ley.
Este certificado no es, ni puede ser usado, como una declaracion de origen. “ DICA 777040
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Date/Dia:  04/12/2006

h Customer / Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer’s Order  Cliente Orden - ftem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta

092957/01

Manufacture Process / Proceso de fabricacicn. Product Type / Tipe de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

§Standard or Specification / Normas o especificaciones, Steel Grade [/ Grado de acero. Ends / Extremos. NORMAL BEVEL

API 5L/ASTM Al106/ASME SAl06/ASTM AS53 B/X42 PSL1 . . BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. : Quantity / Cantidad. 46 Pcs/pz Nominal Weight / Pesc Nominal

88.90 X 7.60 MM 6.00 / 6.50 MTS : i RS 15.24 KG/M

3 1/2 X 0.300 INCH 19.70 / 21.30 FT . : . 10.25 LB/FT

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARIA

EDICION DE LA NORMA : ASME SA 106/01.
EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

EDICION DE LA NORMA: API 5L, 43° Edition 2004.

EDICION DE LA NORMA: ASTM AS53/04a.

EDICION DE LA NORMA : ASTM Al06/04b.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO (C.N.D.): SATISFACTORIO.

METODO DE INSPECCION: E.M.I. "FULL LENGTH" LONG. (EXT.) NOTCH 5%.

PRUEBA HIDRAULICA: 207 kPa*100 = 3000 PSI (5 seg.).
TAMSA REF: 660646

TAMSA QUALITY DEPARTMENT S H@ZPM.GWH

\ tALITY CERTIFICATION DEPT CHIEF OF @ nmm,: Eorion umﬂ_.al.‘m
\\ . CERTIFICACION DE CALIDAD RESPONSABLE DEL Yﬁi CERTI¥:CACION DE r.ofrlmu_rc
MART HONO! Z AVILA -

INEZ VARG |MNO
72 \d%h.w\%ﬁ\ \@W

Quality System Certified

N* 110950
This is to cerity that the products described here in were manufactured, sampled, tested, andfor i in o with the and meets the requirements in all respects. This cenificate is issued by a computerized system and it is valid with electranic signature. On the origina! certificate the trade-mark green colored
* Tenaris’ is stamped. In case the owner of the original cerdificate would release a copy of it, be must attest its conformity to the original one, taking upan himself the respansibility for any unfawdul or not aliowed use. Any ion andior ification will be j 1o the law.
This certificate is not a declaration of origin nor may it be used as a declaration of origin,
Este documento cenilica que los prod; descritos aqui fueron p o .:._mumnh_n__._mn_c.m de acuerdo con la ificacian de iy satisf, tos i imi Este i se emite it un sistema izado y es valide con firma eleciranica.  En el certificado ariginal e logotipa
Tenaris {verde) estd impreso en'la hoja. En caso de gue el poseedor del certificado emfregue una fotocopia del misma, deberd mm_.w_._zu.mm_.m conformidad con el man_mm_._w_. y 5@ hace responsable por cualguier uso ilegal o indebido. Cualquier alteraciin o talsificacion serd sujeta a la lay.
Esle certificado no es, ni puede ser usade, como una declaracion de orkgen, _ DICA 777 04 0




